
 

www.usn.no  

 

Faculty of Technology, Natural sciences and Maritime Sciences 
Campus Porsgrunn 

 

 

FMH606 Master's Thesis 2018 

Energy and Environment Technology 

 

Coagulation effects of biological sludge 
reject water treatment  

 

 

 

 

 

  

 

 

 

 

Sepideh Niazi 

 

 



 

www.usn.no  

 

The University of South-Eastern Norway takes no responsibility for the results and 

conclusions in this student report. 

Course: FMH606 Master's Thesis, 2018 

Title: Coagulation effects of biological sludge reject water treatment 

Number of pages: 63 

Keywords: Biological treatment, Coagulation, Calcium hydroxide, Ferric chloride, biogas 

production, sludge improvement 

[...]
2.2 Chemical coagulation ........................................................................................................... 14 

2.2.1 Coagulant dosage in coagulation process ................................................................. 15 
2.2.2 pH in coagulation process ........................................................................................... 16 
2.2.3 Mixing time and velocity in coagulation process ...................................................... 16 
2.2.4 Temperature in coagulation process .......................................................................... 17 

2.3 Hydrolyzed metal ions as coagulant ................................................................................... 17 
2.3.1 Iron based as coagulant ............................................................................................... 17 
2.3.2 Calcium based as coagulant ........................................................................................ 18 

2.4 Jar test ................................................................................................................................... 18 
2.5 Water and sludge analysis ................................................................................................... 19 

2.5.1 Turbidity ......................................................................................................................... 19 
2.5.2 Organic matter ............................................................................................................... 19 
2.5.3 Biomass concentration content .................................................................................. 20 
2.5.4 Sludge volume index (SVI) ........................................................................................... 20 
2.5.5 Phosphorus in wastewater ........................................................................................... 20 
2.5.6 Biogas production ........................................................................................................ 21 

3 Materials and methods ................................................................................... 23 

3.1 MBBR reactor ........................................................................................................................ 23 
3.2 Wastewater in Knarrdalstrand ............................................................................................. 24 

3.2.1 Preparing samples ........................................................................................................ 25 
3.3 Jar test ................................................................................................................................... 25 

3.3.1 Coagulants ..................................................................................................................... 26 
3.3.2 Dosage and fast mixing time ....................................................................................... 26 

3.4 Anaerobic digestion ............................................................................................................. 27 

4 Results ............................................................................................................. 28 

4.1 Ferric chloride and calcium hydroxide performance as coagulant ................................. 30 
4.2 Effect of biological process on coagulation ...................................................................... 35 
4.3 Biogas production potential ................................................................................................ 41 

5 Discussion ....................................................................................................... 42 

5.1 Comparing ferric chloride and calcium hydroxide as coagulant ..................................... 42 
5.2 Effect of biological treatment on coagulation ................................................................... 44 
5.3 Cost evaluation ..................................................................................................................... 45 

6 Conclusion and further study ........................................................................ 47 

References ........................................................................................................... 49 

Appendices .......................................................................................................... 53 

 

  



  Nomenclature 

8 

Nomenclature 
AD Anaerobic digestion 

BMP Biological Methane Potential 

BOD Biological Oxygen Demand 

COD Chemical Oxygen Demand 

EDL Electrical Double Layer 

GS Granular Sludge 

HA Humic Acid 

LCFA Long-Chain Fatty Acids 

MBBR Moving Bed Biofilm Reactor 

MSW Municipal Solid Wastes 

MW-A Microwave-Alkalininty pretreatment 

NTU Nephelometric Turbidity Unit 

PAC Polyaluminium Chloride 

PE Population Equivalent 

SVI Sludge Volume Index 

TR Treated Reject water 

TSS Total Suspended Solid 

UR Untreated Reject water 

VSS Volatile Suspended Solid 

WAS Waste Activated Sludge 

WW Wastewater 

WWTP Wastewater Treatment Plant 

 

 



 1 Introduction 

9 

1 Introduction 
The production of wastewater is an unavoidable process in human life. Wastewater generally 

consists of many organic and inorganic particles. Because of the many different sources which 

wastewater comes from, it normally contains high suspended solids, dissolved organics, 

organic matters including biological oxygen demand (BOD) and chemical oxygen demand 

(COD), colors and odors [1]. Wastewater is discharged into groundwater or surface water such 

as rivers and lakes. Organic and inorganic matters can cause rapid depletion of dissolved 

oxygen in the water and result in unfavorable condition for biological life. Therefore 

discharging untreated or inadequately treated wastewater leads to water pollution and can cause 

problems for human, aquatic life and the environment. Due to above reason, wastewater 

treatment before discharging is crucial issue [1]. Since particles in wastewater are very small 

and have a surface charge, they need to be treated to enhance coagulation and settling properties 

for further treatment. Hence, removal of these colloidal particles from the wastewater becomes 

a serious challenge [2]. Many different techniques such as adsorption, chemical precipitation, 

coagulation, flocculation, floatation, electrolytic, membrane processes and biological 

degradation processes are available for wastewater treatment with different technical and 

economical advantages and disadvantages [1, 3]. 

Coagulation processes is one of the most commonly used to separate solids and liquids and 

remove suspended and dissolved solids, colloids and organic matter present in wastewater [4]. 

It is found to be a cost effective, energy saving and easily controlled treatment alternative [5]. 

This process applies to wastewater or water, by adding compounds as coagulants, to remove 

organic and inorganic compounds. Coagulation can be defined as adding positively charged 

ions such as metal salt to neutralize negative charge particles in wastewater. Coagulants 

destabilize the colloidal materials and cause the small particles to accumulate into larger 

particle (flocs) which improve settle ability [1].  

The settled particles is sludge with a high water content  and it must be stabilized and dried to 

be used later as a fertilizer or raw material for other purpose [6]. In the conventional treatment 

process the settled sludge after the coagulation process is directed to the thickener and heated, 

then used in biogas production in anaerobic digestion (AD) reactors. The effluent from AD is 

dewatered in a centrifuge and the solid sludge is mainly use as a fertilizer in agriculture, parks, 

road embankments, etc. [7]. Characteristics of the effluent sludge vary with the type of 

treatment and biological process. Sewage sludge is a rich source of nitrogen, phosphorus and 

organic matters which can be of particular benefit to plants and grasslands and usually used to 

produce fertilizers or used directly in agriculture industry. Therefor it is important to provide 

sludge in low volume with high solid content [8]. 

In Norway, there are 2500 municipal wastewater treatment plants (WWTP) in populous areas 

and about 350,000 small treatment plants in sparsely populated areas. Most wastewater 

treatment plants were built in 1970 to 1985 [7]. According to Statistics Norway, in more open 

coastal waters, mechanical treatment is more common, since the aquatic environment there is 

less sensitive to this type of discharge. High-grade treatment plants are much more efficient to 

remove pollutants from the wastewater than mechanical treatment plants. The high-grade 

chemical and/or biological treatment are mostly in the east of the country and the Trøndelag 

region and more mechanical treatment in the rest of the country. In 2016, almost two third of 

Norway’s population was connected to high-grade treatment plants, biological and/or chemical 



 1 Introduction 

10 

treatment [9]. Based on Statistics Norway websites, there are also some natural purification 

plants in the inner eastern parts of the country which dispersed direct discharges along the 

coast, from western Norway up to Finnmark in the north. Even though 90-95 % of the bacteria 

concentration is removed in advanced treatment plants, the remaining is still considerable [9]. 

Knarrdalstrand wastewater treatment plant is a mechanical-biological-chemical treatment plant 

in Porsgrunn which was built in 1990. Municipality sewage from Porsgrunn and Skien comes 

down to this treatment plant. The average current inlet is 52000 population equivalent (PE) and 

the capacity of the plant is 82000 PE. Figure 1-1 shows the wastewater treatment process in 

Knarrdalstrand WWTP. The wastewater is treated by a combination of mechanical and 

chemical processes during primary treatment and there is also biological part to produce biogas 

in anaerobic digestion reactors (AD). The hydraulic retention time in primary treatment stage 

is one day. Ferric chloride is used in the coagulation process. Depending on the concentration 

of the inlet wastewater the dosage ranges from 100 to 250 mL ferric chloride /m3 of wastewater. 
The system used for estimation of the optimum coagulant dosage is which estimate the proper 

dosage based on pH of wastewater.  Chemicals are added to main stream after preliminary 

treatment before flocculation chamber. 

 

Figure 1-1: A schematic diagram of the wastewater treatment process at Knarrdalstrand 

WWTP 

 

A semi-solid slurry retained by the coagulation followed by sedimentation is called sewage 

sludge. Sludge with a high water content flows to the thickener and heated, then used in biogas 

production in AD reactors. The effluent from the AD is dewatered in a centrifuge. The over 

flow water from the thickener and the centrifuge reject water returns back to the main system 



 1 Introduction 

11 

and mixes with inlet wastewater. The dried sludge after the centrifuge is transported out of the 

treatment plant for further process and disposal. 

1.1 Problem description 

Sewage sludge is a rich source of nitrogen, phosphorus and organic matters which can be of 

particular benefit to agricultural plants and grasslands. Hence, dewatered sewage sludge 

usually used to produce fertilizers or used directly in agriculture industry [8]. Phosphorus is 

one of the macro-nutrients that is used widely in agriculture practices. In current treatment 

condition in Knarrdalstrand WWTP, the sludge contains iron since ferric chloride is used as 

coagulant. The phosphate in the sludge precipitates as iron phosphate strongly bound together 

that the phosphate is not readily available for plant uptake (i.e. due to phosphate fixation by 

iron it affected the mobility of nutrient in the soil).  

However, phosphorus can be recovered through precipitation as calcium phosphate. 

Consequently, using calcium based coagulant in wastewater treatment sludge is an opportunity 

to produce calcium phosphate sludge as readily available phosphorus rich fertilizer [10]. 

Hence, calcium hydroxide was tested as an alternative coagulant to provide a phosphate rich 

sludge from which it is possible to recover phosphorus as fertilizer. 

On top of that the problem at Knarrdalstrand WWTP is related to the reject water management. 

The effluent liquid from the thickener and centrifuge contains large amounts of particles and 

organic matters which is recirculated to the main inlet that has created serious process 

disturbance in the coagulation process.  Currently, Knarrdalstrand WWTP does not have 

supplement biological process to remove organic matters from reject water. The purpose is to 

establish an efficient biological treatment for the removal of organic matter in the reject water 

from the sludge dewatering processes before returning to the original plant inlet. 

In the biological treatment process it is hypothesized that four mechanisms (i.e. hypothesis) 

will be involved [11] as listed below:  

1. Dissolved and/or colloidal organics in the reject water will be degraded (oxidized) in the 

introduced bio-process.  

2. Dissolved and/or colloidal organics in the reject water will be converted into biomass 

through cell synthesis in the introduced bio-process and these cells will be removed by 

coagulation in the main treatment train.  

3. The active biomass synthesized in the bio-process will capture more dissolved organics and 

colloidal solids from the fresh wastewater, when introduced into the treatment plant inlet; all 

of which will be removed by coagulation in the main treatment train.  

4. The biologically treated reject water will cause less disturbance on the main coagulation 

process than the untreated reject water does today, implying that the coagulation process can 

become more efficient. 

However, this thesis will focus on mechanisms 3 and 4. In fact the first two mechanisms were 

purposed for another study which actually conducted in parallel with this study [12]. The thesis 

emphasized on the biological effects in treating reject water as well as improving the 

coagulation process in the plant. To investigate this proper experimental was set up and the 



 1 Introduction 

12 

coagulation efficiency was compared for the untreated reject water (i.e. current condition in the 

plant) and treated reject water (i.e. proposed biological method). 

1.2 Goal of the study 

This study has focused on the coagulation process and its performance as the main treatment 

step in domestic wastewater treatment. Improving the quality of discharged water and final 

sludge are two main factors, which were evaluated through investigating the effects of a 

proposed biological reject water treatment and a different coagulant type. Therefore, two main 

objectives for this study can be listed as:  

 To investigate the effects of changing coagulant type from a ferric chloride (PIX 

318) to a calcium based coagulant to provide phosphorus (P) rich sludge which can 

more readily recovered as fertilizer. 

 To investigate if biological reject water treatment can have a positive effect on the 

coagulations processes for wastewater treatment. 

The experimental analysis in both objectives are divided in two parts: water analysis and sludge 

analysis. The reductions of organics (COD), particles (TSS and turbidity) and P by coagulation 

were used as measurement parameters for water analysis whereas organic particles (VSS), 

sludge settling efficiency (i.e. sludge volume index, SVI), biological methane potential (BMP) 

and P content are considered as main parameters to evaluate sludge quality. 



 2 Literature review 

13 

2 Literature review 
Coagulants are typically chemical compounds that are added in wastewater to destabilize the 

colloidal particles and form larger particles as flocs. Coagulants play a major role to neutralize 